Manual Brake Installation, Operation, and Maintenance Manual

SECTION 9
REPAIR PARTS

Thetable below identifies parts which may be replaced on the Roper Whitney manual
bending brake. Parts may be ordered directly from your Roper Whitney distributor.
If you have no distributor in your area, you may order the parts directly from the
company. Common hardware items such as screwsand nutsmay be purchased locally,
solong asthe items purchased are of equivalent quality tothose originally supplied with
themachine.

The Ref. No. column is keyed to the exploded view on the facing page. The Part
- Number columns provide partnumbers for replacement paftsforeach model brake
covered by thismanual. The Part Name column provides ashort descriptive name for
each replacement part. The Qty. column identifies the quantity required for replace-

ment.
PartNumber
Ref. Model Model Model
No. 1018 1016 816 PartName Qty.
1 257020009 257020003 257020006, - Apron Assembly 1
2 757030029 757030029 - 757030013, “ BendingBar 1
3 613012131 Screw, Flat Head, 5/16-18 by 3/4 21
3 613012131 613012131  Screw, Flat Head, 5/16-18 by 3/4 17
4 757180028 757180028 757180012  BendingAngle 1
5 601012271 601012271 Cap Screw, Hex Head, 1/2-13 by 1 11
5 601012271  Cap Screw, Hex Head, 1/2-13 by 1 9
6 679033107 679033107 Washer, Lock, 1/2-inch 11
6 679033107  Washer, Lock, 1/2-inch 9
7 457500069 . 457500007 457500069  Hinge Assembly, righthand* 1
8 457500070 457500008 457500070  Hinge Assembly, lefthand* 1
9 657012641 657012641  Cap Screw, Hex Head, 1/2-13 by 1-3/4* 12
9 657012641 Cap Screw, Hex Head, 1/2-13 by 1-3/4* 16
10 679033107 679033107  Washer, Lock, 1/2-inch* 12
10 679033107 Washer, Lock, 1/2-inch* 16
11 643023007 643023007  Nut, Hex, 1/2-13* 12
11 643023007 Nut, Hex, 1/2-13* 16
12 621012271 621012271 621012271  Screw, Set, Socket, 1/2-13 by 1 4
13 757160011 757160026 757160011  Pin,Hinge 2
14 600134000 600134000 600134000 Fitting, Grease, Straight 6
15 657356334 657356334 657356334 Handle Grip 2
16 757280017 757280027 757280010  Counterweightand Rod Assembly 2
17 621012266 621012266 621012266  Screw, Set, Cup Point, 1/2-13 by 1/2 4

* Jtems 7-11 included with Apron Assembly (Item 1)

H. WEISS MACHINERY & SUPPLY

PHONE: (718) 605-0395



Manual Brake Installation, Operation, and Maintenance Manual

PartNumber
Ref. Model Model Model
No. 1018 1016 816
18 257020007 257020001 257020004
19 757080015 757080056 757080015
20 656164302 600164307 656164302
21 457080076 457080009 457080076
22 757030041 757030041 757030016
23 613012131
23 613012131 613012131
24 257090008 257090002 257090005
25 757130036 757130036 757130036
26 600083604 600083604 600083604
27 600073516 600073516 600073516
28 757160038 757160038 757160038
29 757260072 757260072 757260072
30 621012125 621012125 621012125
31 666023007 666023007 666023007
32 600134006 600134006 600134006
33 657164324 657164322 657164324
34 757080018 757080052 757080018
35 757160096 757160089 757160096
36 671023010 666023044 671023010
37 657033154 657033144 657033154
38 651023010 645023012 4 645023010
39 757990015 757990028\ 757990015
40 757990016  757990029%, 757990016
41 757080009 757080053 757080009
42 757030003 757030059 757030003
43 757030004 , 757030060 757030004
44 657356334 657356334 657356334
45 657245118 657245119 657245118
46 657033144 678033113 657033144
47 679033112 679033113 679033112
48 657000390 657000391 657000390
49 757730005 757730001 757730005
50 757730006 757730002 757730006
51 611012410 611012410 611012410
52 678033110 678033110 678033110
53 257940052 257940052 257940052
54 617012266 617012266 617012266

Qty.

Beam 1
Bushing, Slide Pin 2
Ring, Retaining, Slide Pin Bushing 2
Bushing, Eccentric (included with Items 42and 43) 2
Radius Bar 1
Screw, Cap, Flathead, 5/16-18 by.3/4 21
Screw, Cap, Flathead, 5/16-18 by 3/4 17
Bed Assembly

Stop Rod, Apron

Pin,Clevis

Pin, Cotter, 3/32by 1-inch

Stud, Apron Stop

Collar, Apron Stop

Screw,/Apron'Stop Collar, 5/16-18 by 5/16
NutyApron Stop Stud, Hex Nylock 1/2-13
Fitting, Grease, 45 Degree

Ring,Retaining

Bushing, Lower Toggle Pin

Pin, Lower Toggle

Toggle Nut, Lower - Nylock**

Washer, Spring

Toggle Nut, Upper**

Toggle Assembly, Right Hand

Toggle Assembly, Left Hand

Bushing, Toggle (installed initems 39 and 40)
Clamping Lever, Right Hand

Clamping Lever, Left Hand

Handle, Grip

Bearing, Thrust

Washer

Washer, Split Lock

Collar, Clamping

Slide Plate, Right Hand

Slide Plate, Left Hand

Screw, Socket Head Cap, 3/4-10 by 1 1/2"
Washer, Clamping Screw

Adjusting Screw Assembly

Screw, Set, Socket Head, 1/2-13 by 1/2"

PartName

[am—

[N N TSSO NS T NS T NS I N0 I N R

NN NN = =N —=—

** Included with Toggle Assemblies (items 39-40)

H. WEISS MACHINERY & SUPPLY

PHONE: (718) 605-0395



Manual Brake Installation, Operation, and Maintenance Manual

Figure 14. Exploded View of Replacement Parts

H. WEISS MACHINERY & SUPPLY PHONE: (718) 605-0395



Manual Brake Installation, Operation, and Maintenance Manual

Figure 15. Exploded View of Replacement Parts

H. WEISS MACHINERY & SUPPLY PHONE: (718) 605-0395





